samran s, FCC RF Test Report Report No. : FR441610F

11BE4AOMIMO_Ant6_6965

Spectrum
Ref Level 10.00 dBm Offset 15.50 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm ]
50 dBm {
-60 dBm ]
-70 dBm
-80 dBm
CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.43 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.130 MHz 500,000 kHz 6.89890 GHz -63.16 dBm 54.72 dB -14.72 dB
-59.130 MHz -39.420 MHz | 500,000 kHz 6.90608 GHz -63.19 dBm -54.76 dB -14.89 dB
-39.420 MHz -20.710 MHz | 500.000 kHz 6.92777 GHz -57.79 dBm -49.36 dB -22.30 dB
-20.710 MHz -19.710 MHz | 500.000 kHz 6.94430 GHz -55.68 dBm -47.45 dB -27.65 dB
19.710 MHz 20.710 MHz =~ 500.000 kHz 6.98570 GHz -59.31 dBm -50.88 dB -31.08 dB
20.710 MHz 39,420 MHz | 500,000 kHz 7.00271 GHz -60.49 dBm -52.06 dB -24.79 dB
39.420 MHz 599,130 MHz | 500.000 kHz 7.02408 GHz -65.68 dém 57.25dB -17.28 dB
59,130 MHz 100,000 MHz = 500.000 kHz 7.02432 GHz -65.43 dBm -57.00 dB -17.00 dB

il J [T

Date: 4.JUL.2

11BE40MIMO_Ant17_6965

Spectrum o

Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:

-10 dBm

-20 dBm

-30 dém
-40 dBm = N

-50 dBm

-60 dBm 'S

-70 dBm

-80 dBm

CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.33 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-100.000 MHz -59.000 MHz 500,000 kHz 6.89751 GHz -62.51 dBm -56.18 dB -16.18 dB
-59,000 MHz -39.330 MHz | 500.000 kHz 6.90619 GHz -62.59 dBm -56.26 dB -16.38 dB
-39.330 MHz -20.670 MHz | 500.000 kHz 6.92808 GHz -55.68 dBm -49.55 dB -22.58 dB
-20.670 MHz -19.670 MHz | 500.000 kHz 6.94532 GHz -34.83 dBm -28.50 dB -28.30 dB
19.670 MHz 20.670 MHz 500,000 kHz 6.98468 GHz -36.82 dBm -30.49 dB -30.29 dB
20.670 MHz 39.330 MHz | 500,000 kHz 7.00272 GHz -58.00 dBm 5167 dB -24.36 dB
39.330 MHz 59,000 MHz | 500.000 kHz 7.02393 GHz -63.98 dém -57.65 dB -17.69 dB
59.000 MHz 100,000 MHz = 500.000 kHz 7.02505 GHz -63.57 dém -57.25 dB -17.25 dB

il J [T

Date: 4.JUL.2024 0

Sporton International Inc. (Kunshan) Page Number 1 A247 of A322
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11BE4AOMIMO_Ant6_7085

Spectrum
Ref Level 10.00 dBm  Offset 15.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm A
-30 dBm
-40 dBm — <=
-50 dBm
-60 dBm .
___‘____../ s S—
70 dBm
-80 dBm
CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.50 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-100.000 MHz -59.210 MHz 500,000 kHz 7.02372 GHz -64.88 dBm -58.37 dB -18.37 dB
-59.210 MHz -39.470 MHz 500,000 kHz 7.02602 GHz -65.11 dBm -58.61 dB -18.75 dB
-39.470 MHz -20.740 MHz | 500,000 kHz 7.04772 GHz -55.10 dBm -48.50 dB -21.53 dB
-20.740 MHz -19.740 MHz | 500,000 kHz 7.06427 GHz -52.35 dBm -45.84 dB -26.04 dB
19.740 MHz 20.740 MHz |~ 500.000 kHz 7.10573 GHz -57.56 dBm S1.05dB -31.25 dB
20.740 MHz 39.470 MHz 500,000 kHz 7.11804 GHz -57.32 dBm -50.82 dB -25.56 dB
39.470 MHz $9.210 MHz = 500.000 kHz 7.14396 GHz -65.00 dém -56.49 dB -18.64 dB
59.210 MHz 100,000 MHz = 500.000 kHz 7.14742 GHz -64.94 dgm -58.43 dB -18.43 dB
I ) W
Date: 4.JUL.2

11BE4OMIMO_Ant17_7085

Spectrum o
Ref Level 10.00 dBm  Offset 15.27 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf=26
-10 dBém
-20 dBm )
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.60 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -59.060 MHz 500,000 kHz 7.02555 GHz -64.30 dBm -58.70 dB -18.70 dB
-59.060 MHz -39.370 MHz | 500.000 kHz 7.02595 GHz -64.52 dBm -58.92 d -18.92 dB
-39.370 MHz -20.690 MHz | 500.000 kHz 7.04756 GHz -55.99 dBm -50.38 dB -23.21dB
-20.650 MHz -19.690 MHz | 500.000 kHz 7.06432 GHz -53.13 dBm -47.52 dB -27.72dB
19.690 MHz 20.690 MHz |~ 500.000 kHz 7.10568 GHz -53.89 dBm -48.28 dB -28.48 dB
20.690 MHz 39.370 MHz | 500.000 kHz 7.12234 GHz -57.44 dBm -51.84dB -24.71 dB
39.370 MHz 99,060 MHz = 500.000 kHz 7.14393 GHz -63.53 dém -57.92 dB -18.00 dB
59.060 MHz 100,000 MHz = 500.000 kHz 7.14687 GHz -63.48 dBm -57.88 dB -17.88 dB
I ) [T
Date: 4.JUL.2024 0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG
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samran s, FCC RF Test Report Report No. : FR441610F

11BESOMIMO_Ant6_5985

Spectrum
Ref Level 10.00 dBm  Offset 15.51 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dém —
-20 dBm ]
-30 dBm
—~ Bt
-40 dBm
-50 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.78 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz |~ -119,990 MHz 1.000 MHz 5.86443 GHz -59.36 dBm -55.58 dB -15.58 dB
-119,990 MHz -79.990 MHz 1.000 MHz 5.86507 GHz -59.55 dBm -55.77 dB -15.79 dB
-79.990 MHz -41,000 MHz 1.000 MHz 5.90751 GHz -53.92 dBm -50.14 dB -22.66 dB
41,000 MHz 40,000 MHz 1.000 MHz 5.94494 GHz -28.32 dBm -24.54 dB -23.34 dB
40.000 MHz 41.000 MHz 1,000 MHz 6.02502 GHz -28.31 dBm -24.53dB -24.13 dB
41,000 MHz 79.990 MHz 1,000 MHz 6.06401 GHz -57.00 dBm -53.22dB -2543 dB
79.990 MHz 119.990 MHz 1,000 MHz 6.10489 GHz -59.98 dém -56.20 dB -16.23 dB
119.990 MHz 200.000 MHz 1,000 MHz 6.10721 GHz -59.93 dém -56.15 dB -16.15 dB
I ) W

17:16:46

11BESOMIMO_Ant17_5985

Spectrum o
Ref Level 10.00 dBm  Offset 15.42 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm —]
-30 dBm — S
-40 dBm
-50 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.29 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -119.870 MHz 1.000 MHz 5.84379 GHz -59.12 dBm -55.83 dB -15.83 dB
-119,870 MHz -79.910 MHz 1.000 MHz 5.86571 GHz -59.17 dBm -55.88 dB -16.05 dB
-79.910 MHz -40.960 MHz 1.000 MHz 5.90631 GHz -56.85 dBm -53.56 dB -25.81 dB
-40.960 MHz -39.960 MHz 1.000 MHz 5.94502 GHz -25.63 dBm -22.33dB -21.93 dB
39.960 MHz 40.960 MHz 1,000 MHz 6.02498 GHz -27.88 dBm -24.58 dB -24.18 dB
40.960 MHz 79.910 MHz 1,000 MHz 6.06425 GHz -57.37 dBm -54.07 dB -26.21 dB
79.910 MHz 119.870 MHz 1,000 MHz 6.10485 GHz -59.05 dém -55.76 dB -15.76 dB
119.870 MHz 200.000 MHz 1,000 MHz 6.10505 GHz -58.71 dém -55.41 dB -15.41 dB
I ) W

1 3.JUL.2024

Sporton International Inc. (Kunshan) Page Number : A249 of A322
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11BES8OMIMO_Ant6_6145

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.89 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 defh=

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

CF 6.145 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -4.26 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,050 MHz 1.000 MHz 6.02069 GHz -59.17 dém -54.91 dB -14.91dB
-120,050 MHz -80,030 MHz 1.000 MHz 6.02549 GHz -59.27 dém -55.00 dB -15.17 dB
-80.030 MHz 41,020 MHz 1.000 MHz 6.06723 GHz -53.85 dBm -49.59 dB -22.05 dB
41,020 MHz -40.020 MHz 1.000 MHz 6.10496 GHz -26.71 dBm 24.44 db -24.04 dB
40.020 MHz 41.020 MHz 1,000 MHz 6.18504 GHz -29.56 dBm -25.30 dB -24.90 dB
41,020 MHz 80.030 MHz 1,000 MHz 6.22493 GHz -58.28 dBm -54.01dB -26.03 dB
80.030 MHz 120.050 MHz 1,000 MHz 6.26443 GHz -60.44 dgm -56.18 dB -16.36 dB
120.050 MHz 200.000 MHz 1,000 MHz 6.26711 GHz -60.27 dém -56.00 dB -16.00 dB
| ) (T
17:18:28

11BESOMIMO_Ant17_6145

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.82 dB

Mode Sweep

@ 1Rm View

Limit
0 defh=

heck

Bs
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50

-70 dBm

-80 dBm

CF 6.145 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -3.37 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -120,050 MHz 1.000 MHz 6.01645 GHz -59.57 dém -56.20 dB -16.20 dB
-120,050 MHz -80,030 MHz 1.000 MHz 6.02533 GHz -59.68 dim -56.32 dB -16.43 dB
-80.030 MHz 41,020 MHz 1.000 MHz 6.07619 GHz -53.39 dBm -50.03 dB -24.33 dB
41,020 MHz -40.020 MHz 1.000 MHz 6.10496 GHz -27.24 dBm -23.87 dB 2347 dB
40.020 MHz 41.020 MHz 1,000 MHz 6.18504 GHz -28.95 dBm -25.58 dB -25.18 dB
41,020 MHz 80.030 MHz 1,000 MHz 6.22149 GHz -55.02 dBm 51.65dB -24.38 dB
80.030 MHz 120.050 MHz 1,000 MHz 6.26499 GHz -60.70 dém 57.33 dB -17.35 dB
120.050 MHz 200.000 MHz 1,000 MHz 6.28372 GHz -560.54 dgm 57.17 dB -17.17 dB
| ) (T
: 3.0UL.2024 17:19:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG
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samran s, FCC RF Test Report

Report No. : FR441610F

11BES8OMIMO_Ant6_6385

Spectrum

17:20:53

Ref Level 10.00 dBm Offset 15.93 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf=26
-10 dBm — | e
-20 dBm —
-30 dBm
-40 dBm
-50 dBm —
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.85 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,050 MHz 1.000 MHz 6.26313 GHz -58.59 dBm 54.74 dB -14.74 dB
-120.050 MHz -80.030 MHz 1.000 MHz 6.26509 GHz -58.90 dBm -55.05 dB -15.09 dB
-80.030 MHz 41,020 MHz 1.000 MHz 6.30663 GHz -54.85 dBm -51.00 dB -23.34 dB
-41.020 MHz 40,020 MHz 1.000 MHz 6.34496 GHz -28.33 dBm -24.48 dB -24.08 dB
40.020 MHz 41.020 MHz 1,000 MHz 6.42504 GHz -30.16 dBm -26.31dB -25.91 dB
41,020 MHz 80.030 MHz 1,000 MHz 6.46457 GHz -57.83 d&m -53.97 dB -26.07 dB
80.030 MHz 120.050 MHz 1,000 MHz 6.50479 GHz -58.64 dém -54.79 dB -14.87 db
120.050 MHz 200.000 MHz 1,000 MHz 6.51343 GHz -58.55 dBm -54.70 dB -14.70 dB
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11BESOMIMO_Ant17_6385

Spectrum
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Ref Level 10.00 dBm Offset 15.94 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm —
-30 dBm —= =
-40 dBm
-50 dBm
[
Lol /
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.74 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -119.870 MHz 1.000 MHz 6.25175 GHz -58.70 dBm -55.96 dB -15.96 dB
-119,870 MHz -79.910 MHz 1.000 MHz 6.26515 GHz -58.87 dBm -56.12 dB -16.13 dB
-79.910 MHz -40.960 MHz 1.000 MHz 6.32857 GHz -48.47 dBm -45.73 dB -22.55 dB
-40.960 MHz -39.960 MHz 1.000 MHz 6.34502 GHz -25.99 dBm -23.24dB -22.84 dB
39.960 MHz 40.960 MHz 1,000 MHz 6.42498 GHz -27.29 dBm -24.65 dB -24.25 dB
40.960 MHz 79.910 MHz 1,000 MHz 6.46253 GHz -56.03 dBm -53.29dB -25.78 dB
79.910 MHz 119.870 MHz 1,000 MHz 6.50481 GHz -59.32 dém -56.58 dB -16.60 dB
119.870 MHz 200.000 MHz 1,000 MHz 6.50669 GHz -59.19 dém -56.44 dB -16.44 dB

G e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610F

11BES8OMIMO_Ant6_6465

Spectrum
Ref Level 10.00 dBm  Offset 15.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm —]
-30 dBm
- .
-40 dBm
-50 dBm
-70 dBm
-80 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.14 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -120.240 MHz 1.000 MHz 6.34358 GHz -58.32 dBm -55.19 dB -15.19 dB
-120.240 MHz -80.160 MHz 1.000 MHz 6.34478 GHz -58.56 dBm -55.43 dB -15.43 dB
-80.160 MHz -41,080 MHz 1.000 MHz 6.38598 GHz -53.13 dBm -50.00 dB -22.23dB
41,080 MHz 40,080 MHz 1.000 MHz 6.42490 GHz -27.80 dBm -24.66 dB -24.26 dB
40.080 MHz 41.080 MHz 1,000 MHz 6.50510 GHz -29.26 dBm -26.12 dB -25.72 dB
41.080 MHz 80.160 MHz 1,000 MHz 6.54490 GHz -56.59 dBm 53.45dB -25.50 dB
80.160 MHz 120.240 MHz 1,000 MHz 6.58510 GHz -58.48 dém -55.34 dB -15.30 dB
120.240 MHz 200.000 MHz 1,000 MHz 6.58938 GHz -58.27 dém -55.14 dB -15.14 dB
I ) [T
17:24:28

11BESOMIMO_Ant17_6465

Spectrum o
Ref Level 10.00 dBm  Offset 15.60 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm —
-30 dBm ~
-40 dBm
-50 dBm
P
-70 dBm
-80 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.72 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120.140 MHz 1.000 MHz 6.34448 GHz -58.62 dBm -55.90 dB -15.90 dB
-120.140 MHz -80.090 MHz 1.000 MHz 6.34536 GHz -58.54 dBm -55.82 d -15.97 dB
-80.090 MHz 41,050 MHz 1.000 MHz 6.38549 GHz -55.40 dBm -52.68 dB -24.80 dB
-41.050 MHz -40.050 MHz 1.000 MHz 6.42489 GHz -27.44 dBm -24.72 dB -23.52 dB
40.050 MHz 41.050 MHz 1,000 MHz 6.50507 GHz -28.19 dBm -25.47 dB -25.07 dB
41,050 MHz 80.090 MHz 1,000 MHz 6.54499 GHz -57.55 d&m -54.83dB -26.85 dB
80.090 MHz 120,140 MHz 1,000 MHz 6.58500 GHz -59.83 dém 57.11dB -17.15dB
120,140 MHz 200.000 MHz 1,000 MHz 6.50180 GHz -59.55 dém -56.83 dB -16.83 dB
I ) [T
T 3.JUL.2024 17:25:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG
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samran s, FCC RF Test Report

Report No. : FR441610F

11BES8OMIMO_Ant6_6545

Spectrum

Ref Level 10.00 dBm  Offset 15.73 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf=26
-10 dBém
-20 dBm
]
-30 dBm
-40 dBm
-50 dBm
=60 d SS—
-70 dBm
-80 dBm
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.76 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120.140 MHz 1.000 MHz 6.42444 GHz -60.67 dBm -54.91 dB -14.91dB
-120.140 MHz -80.090 MHz 1.000 MHz 6.42488 GHz -60.76 dBm -55.00 dB -15.01 dB
-80.090 MHz 41,050 MHz 1.000 MHz 6.46513 GHz -57.86 dBm -52.10dB -24.15 dB
-41.050 MHz -40.050 MHz 1.000 MHz 6.50493 GHz -30.13 dBm -24.37 dB -23.97 dB
40.050 MHz 41.050 MHz 1,000 MHz 6.58507 GHz -31.23 dBm -25.47 dB -25.07 dB
41,050 MHz 80.090 MHz 1,000 MHz 6.62503 GHz -59.66 dBm -53.80 dB -25.91 dB
80.090 MHz 120,140 MHz 1,000 MHz 6.66504 GHz -60.58 dém -54.82 dB -14.85 dB
120,140 MHz 200.000 MHz 1,000 MHz 6.66636 GHz -60.55 dBm -54.79 dB -14.79 dB

Wi e

11BESOMIMO_Ant17_6545

Spectrum
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1 3.JUL.2024

Ref Level 10.00 dBm  Offset 15.68 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm ]
-30 dBm —
] [~
-40 dBm
-50 dBm
|
-70 dBm
-80 dBm
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.20 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -119,940 MHz 1.000 MHz 6.42468 GHz -59.18 dBm -54.98 dB -14.98 dB
-119.940 MHz -79.960 MHz 1.000 MHz 6.42520 GHz -59.25 dBm -55.05 dB -15.09 dB
-79.960 MHz 40,980 MHz 1.000 MHz 6.46846 GHz -54.86 dBm -50.65 dB -23.35 dB
40,980 MHz -39.980 MHz 1.000 MHz 6.50496 GHz -29.00 dBm -24.80 dB -23.60 dB
39.980 MHz 40.980 MHz 1,000 MHz 6.58500 GHz -30.09 dam -25.89dB -25.49 dB
40.980 MHz 79.960 MHz 1,000 MHz 6.62422 GHz -58.02 dBm -53.82dB -25.97 dB
79.960 MHz 119.940 MHz 1,000 MHz 6.66436 GHz -59.97 dém -55.77 dB -15.94 dB
119.940 MHz 200.000 MHz 1,000 MHz 6.66932 GHz -59.91 dém -55.70 dB -15.70 dB

Wi e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPN8SEG
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samran s, FCC RF Test Report Report No. : FR441610F

11BESOMIMO_Ant6_6625

Spectrum
Ref Level 10.00 dBm  Offset 15.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf=26
-10 dBém T
-20 dBm 1
-30 dBm
-40 dBm
-50 dBm —
A0 dAm L\‘—
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.88 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,120 MHz 1.000 MHz 6.50426 GHz -60.62 dBm -55.74 dB -15.74 dB
-120.120 MHz -80,080 MHz 1.000 MHz 6.50518 GHz -60.65 dBm -55.77 dB -15.86 dB
-80.080 MHz -41.040 MHz 1.000 MHz 6.54542 GHz -56.87 dBm -51.99 dB -24.10 dB
-41.040 MHz 40,040 MHz 1.000 MHz 6.58494 GHz -28.52 dBm -23.64 dB -23.24 dB
40.040 MHz 41.040 MHz 1,000 MHz 6.66506 GHz -30.00 dam -25.13dB -24.73 dB
41.040 MHz 980.080 MHz 1,000 MHz 6.70478 GHz -59.91 dBm -55.03dB -27.09 dB
80.080 MHz 120,120 MHz 1,000 MHz 6.74478 GHz -60.67 dém -55.79 dB -15.80 dB
120,120 MHz 200.000 MHz 1,000 MHz 6.75334 GHz -60.63 dBm -55.75 dB -15.75 dB

11BESOMIMO_Ant17_6625

Spectrum o
Ref Level 10.00 dBm  Offset 15.44 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf=26
-10 dBém
-20 dBm /_‘J —
-30 dBm — -
-40 dBm —
-50 dBm —
& [ r——
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.50 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -120,080 MHz 1.000 MHz 6.49898 GHz -59.51 dBm -56.01 dB -16.01 dB
-120.080 MHz -80,050 MHz 1.000 MHz 6.50522 GHz -59.65 dBm -56.15 dB -16.24 dB
-80.050 MHz 41,030 MHz 1.000 MHz 6.54605 GHz -56.56 dBm -53.06 dB -25.28 dB
-41.030 MHz 40,030 MHz 1.000 MHz 6.58495 GHz -29.35 dBm -25.85 dB -25.45 dB
40.030 MHz 41.030 MHz 1,000 MHz 6.66505 GHz -29.01 dBm -25.51dB -25.11 dB
41,030 MHz 80.050 MHz 1,000 MHz 6.70495 GHz -56.36 dBm -52.86 dB -24.88 dB
80.050 MHz 120.080 MHz 1,000 MHz 6.74494 GHz -60.20 dém -56.70 dB -16.74 dB
120,080 MHz 200.000 MHz 1,000 MHz 6.75702 GHz -60.05 dém -56.55 dB -16.55 dB
I ) W

: 3.JUL.2024 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG
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samran s, FCC RF Test Report Report No. : FR441610F

11BES8OMIMO_Ant6_6705

Spectrum
Ref Level 10.00 dBm  Offset 15.92 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
<604
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.71 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -119,930 MHz 1.000 MHz 6.58029 GHz -60.25 dBm -54.54 dB -14.54 dB
-119,930 MHz -79.950 MHz 1.000 MHz 6.58517 GHz -60.25 dBm -54.55 dB -14.58 dB
-79.950 MHz 40,980 MHz 1.000 MHz 6.62543 GHz -57.65 dBm -51.95 dB -24.03 dB
40,980 MHz -39.980 MHz 1.000 MHz 6.66500 GHz -29.13 dBm -23.43 dB -23.03 dB
39.980 MHz 40.980 MHz 1,000 MHz 6.74504 GHz -31.69 dBm -25.98 dB -24.78 dB
40.980 MHz 79.950 MHz 1,000 MHz 6.78485 GHz -59.62 dBm -53.92dB -25.94 dB
79.950 MHz 119.930 MHz 1,000 MHz 6.82491 GHz -60.48 dém 54.78 dB -14.78 dB
119.930 MHz 200.000 MHz 1,000 MHz 6.82723 GHz -60.30 dBm -54.59 dB -14.59 dB
I ) [T

11BESOMIMO_Ant17_6705

Spectrum o
Ref Level 10.00 dBm  Offset 15.77 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBm e | e,
-20 dBm ] -
—
-30 dBm
-40 dBm
-50 dBm
0.4 e
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.52 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120,020 MHz 1.000 MHz 6.58132 GHz -59.95 dBm -55.44 dB -15.44 dB
-120.020 MHz -80.010 MHz 1.000 MHz 6.58516 GHz -60.00 dBm -55.48 dB -15.53 dB
-80.010 MHz -41.010 MHz 1.000 MHz 6.62521 GHz -57.54 dBm -53.02 dB -25.07 dB
-41.010 MHz -40.010 MHz 1.000 MHz 6.66497 GHz -27.20 dBm -22.68 dB -22.28 dB
40.010 MHz 41.010 MHz 1,000 MHz 6.74503 GHz -31.76 dBm -27.24 dB -26.84 dB
41.010 MHz 80.010 MHz 1,000 MHz 6.78475 GHz -59.37 dBm -54.86 dB -26.91 dB
80.010 MHz 120.020 MHz 1,000 MHz 6.82500 GHz -60.03 dém -55.52 dB -15.52 dB
120.020 MHz 200.000 MHz 1,000 MHz 6.90122 GHz -59.84 dém -55.32 dB -15.32 dB
I ) [T
T 3.JUL.2024  17:34:00
Sporton International Inc. (Kunshan) Page Number : A255 of A322

TEL : +86-512-57900158
FCC ID: 2AFZZPN8SEG



samran s, FCC RF Test Report

Report No. : FR441610F

11BES8OMIMO_Ant6_6785

Count 100/100

Spectrum

Ref Level 10.00 dém  Offset 15.94 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

502

-70 dBm

-80 dBm

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -5.27 dBm

Standard: None

RBW 1.000 MHz

1B:27:40

Gl e

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120,050 MHz 1.000 MHz 6.66425 GHz -60.18 deém -54.91 dB -14.91dB
-120,050 MHz -80,030 MHz 1.000 MHz 6.66501 GHz -60.21 dem -54.94 dB -14.96 dB
-80.030 MHz 41,020 MHz 1.000 MHz 6.70503 GHz -57.30 dBm -52.03 dB -24.04 dB
41,020 MHz -40.020 MHz 1.000 MHz 6.74496 GHz -30.18 dBm -24.91 dB 2451 dB
40.020 MHz 41.020 MHz 1,000 MHz 6.82504 GHz -31.15 d&m -25.88 dB -25.48 dB
41,020 MHz 80.030 MHz 1,000 MHz 6.86461 GHz -58.16 dam -52.89 dB -24.98 dB
80.030 MHz 120.050 MHz 1,000 MHz 6.90499 GHz -60.07 dém -54.80 dB -14.82 db
120.050 MHz 200.000 MHz 1,000 MHz 6.91111 GHz -59.86 dBm -54.59 dB -14.59 dB

11BESOMIMO_Ant17_6785

Spectrum

ﬁ

JL

1 3.JUL.2024

Ref Level 10.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm .
-30 dBm
~1 [~
-40 dBm
-50 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.98 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -120,020 MHz 1.000 MHz 6.66236 GHz -59.37 dBm -55.40 dB -15.40 dB
-120.020 MHz -80.010 MHz 1.000 MHz 6.66504 GHz -59.51 dBm -55.54 dB -15.56 dB
-80.010 MHz -41.010 MHz 1.000 MHz 6.70617 GHz -55.75 dBm 51.77 dB -24.01 dB
-41.010 MHz -40.010 MHz 1.000 MHz 6.74497 GHz -28.77 dBm -24.79 dB -24.39 dB
40.010 MHz 41.010 MHz 1,000 MHz 6.82507 GHz -29.98 dBm -26.01dB -24.81 dB
41.010 MHz 80.010 MHz 1,000 MHz 6.86487 GHz -55.69 dBm 51.71dB -23.74 dB
80.010 MHz 120.020 MHz 1,000 MHz 6.90500 GHz -59.16 dém -55.19 dB -15.19 dB
120.020 MHz 200.000 MHz 1,000 MHz 6.02476 GHz -58.97 dém -55.00 dB -15.00 dB

Gl e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPN8SEG

Page Number

: A256 of A322



samran s, FCC RF Test Report Report No. : FR441610F

11BES8OMIMO_Ant6_6865

Spectrum
Ref Level 10.00 dBm  Offset 15.83 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBm =
-20 dBm 1
-30 dBm - -
-40 dBm
-50 dBm
—— ———
-70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.82 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -120,120 MHz 1.000 MHz 6.74442 GHz -58.77 dBm -53.95 dB -13.95 dB
-120.120 MHz -80,080 MHz 1.000 MHz 6.74522 GHz -58.84 dBm -54.01 dB -14.12 dB
-80.080 MHz -41.040 MHz 1.000 MHz 6.78598 GHz -55.03 dBm -50.21 dB -22.43 dB
-41.040 MHz 40,040 MHz 1.000 MHz 6.82494 GHz -28.34 dBm -23.52 dB -23.12dB
40.040 MHz 41.040 MHz 1,000 MHz 6.90506 GHz -30.46 dBm -25.63dB -25.23 dB
41.040 MHz 980.080 MHz 1,000 MHz 6.94502 GHz -55.35 dBm -50.53dB -22.54 dB
80.080 MHz 120,120 MHz 1,000 MHz 6.98498 GHz -58.64 dgm -53.82 dB -13.86 dB
120,120 MHz 200.000 MHz 1,000 MHz 6.99498 GHz -58.59 dém 53.77 dB -13.77 dB
I ) [T

16:29:06

11BESOMIMO_Ant17_6865

Spectrum o
Ref Level 10.00 dBm  Offset 15.72 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm 5
-30 dBm
T [~
-40 dBm
-50 dBm
o [
-70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.29 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz |~ -120.110 MHz 1.000 MHz 6.74299 GHz -59.98 dBm -55.68 dB -15.68 dB
-120.110 MHz -80.070 MHz 1.000 MHz 6.74551 GHz -59.88 dBm -55.50 di -15.77 dB
-80.070 MHz -41.040 MHz 1.000 MHz 6.78515 GHz -57.77 dBm -53.48 dB -25.52 dB
-41.040 MHz 40,040 MHz 1.000 MHz 6.82494 GHz -28.69 dBm -24.39 dB -23.99 dB
40.040 MHz 41.040 MHz 1,000 MHz 6.90506 GHz -31.72 dBm -27.43dB -27.03 dB
41.040 MHz 80.070 MHz 1,000 MHz 6.94505 GHz -56.25 dam -51.95dB -23.96 dB
80.070 MHz 120.110 MHz 1,000 MHz 6.98480 GHz -59.32 dém -55.03 dB -15.10 dB
120.110 MHz 200.000 MHz 1,000 MHz 6.98781 GHz -59.18 dém -54.89 dB -14.89 dB
I ) W

1 3.JUL.2024

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG

Page Number : A257 of A322



samran s, FCC RF Test Report Report No. : FR441610F

11BESOMIMO_Ant6_6945

Spectrum
Ref Level 10.00 dBm  Offset 15.83 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm )
-30 dBm
-40 dBm - ~_
-50 dBm
L
50 [T
-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.56 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -120,080 MHz 1.000 MHz 6.82454 GHz -59.50 dBm -53.94 dB -13.94 dB
-120.080 MHz -80,050 MHz 1.000 MHz 6.82494 GHz -59.42 dBm -53.86 dB -13.87 dB
-80.050 MHz 41,030 MHz 1.000 MHz 6.86589 GHz -54.49 dBm -48.93 dB -21.12dB
-41.030 MHz 40,030 MHz 1.000 MHz 6.90495 GHz -30.03 dBm -24.47 dB -24.07 dB
40.030 MHz 41.030 MHz 1,000 MHz 6.98505 GHz -31.38 dBm -25.82dB -2542 dB
41,030 MHz 80.050 MHz 1,000 MHz 7.02491 GHz -54.08 dBm -48.53 dB -20.56 dB
80.050 MHz 120.080 MHz 1,000 MHz 7.06490 GHz -61.40 dgm -55.85 dB -15.90 dB
120,080 MHz 200.000 MHz 1,000 MHz 7.06662 GHz -61.37 dém -55.81 dB -15.81 dB

il J [T

11BESOMIMO_Ant17_6945

Spectrum o
Ref Level 10.00 dBm  Offset 15.75 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dém e
-20 dBm /_) .
-30 dBm — ~
-40 dBm
-50 dBm
_’/w‘"‘ ]
en g |
-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.06 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -119,690 MHz 1.000 MHz 6.82373 GHz -59.38 dBm -56.32 dB -16.32 dB
-119.690 MHz -79.790 MHz 1.000 MHz 6.82545 GHz -59.45 dBm -56.39 dB -16.43 dB
-79.790 MHz -40.900 MHz 1.000 MHz 6.86587 GHz -54.50 dBm -51.45 dB -23.58 dB
40,900 MHz -39.900 MHz 1.000 MHz 6.90508 GHz -25.92 dBm -22.86 dB -22.46 dB
39.900 MHz 40.900 MHz 1,000 MHz 6.98492 GHz -27.44 dBm -24.39 dB -23.99 dB
40.900 MHz 79.790 MHz 1,000 MHz 7.02229 GHz -52.26 dBm -49.20 dB -21.71dB
79.790 MHz 119.690 MHz 1,000 MHz 7.06427 GHz -59.55 dém -56.49 dB -16.62 dB
119,690 MHz 200.000 MHz 1,000 MHz 7.06479 GHz -59.50 dBm -56.44 dB -16.44 dB
I ) [T

@ 3.JUL.2024 1B:31:30

Sporton International Inc. (Kunshan) Page Number : A258 of A322
TEL : +86-512-57900158

FCC ID: 2AFZZPN8SEG



samran s, FCC RF Test Report Report No. : FR441610F

11BES8OMIMO_Ant6_7025

Spectrum
Ref Level 10.00 dBm  Offset 15.91 d8 Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBm i B
-20 dBm »
-30 dBm
T [~
-40 dBm
-50 dBm
.y — [
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.24 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -119,960 MHz 1.000 MHz 6.90410 GHz -59.28 dBm -55.04 dB -15.04 dB
-119.960 MHz -79.970 MHz 1.000 MHz 6.90518 GHz -59.58 dBm -55.33 dB -15.38 dB
-79.970 MHz 40,990 MHz 1.000 MHz 6.94553 GHz -54.38 dBm -50.14 dB -22.24dB
40,950 MHz -39.950 MHz 1.000 MHz 6.98495 GHz -30.05 dBm -25.81 dB -24.61 dB
39.990 MHz 40.990 MHz 1,000 MHz 7.06501 GHz -28.84 dBm -24.59 dB -24.19 dB
40.990 MHz 79.970 MHz 1,000 MHz 7.10495 GHz -55.27 dBm 5103 dB -23.03 dB
79.970 MHz 119.960 MHz 1,000 MHz 7.14494 GHz -61.75 dém 57.51dB -17.52 db
119.960 MHz 200.000 MHz 1,000 MHz 7.14566 GHz -61.76 dém -57.52 dB -17.52 dB

il J [T

11BESOMIMO_Ant17_7025

Spectrum o
Ref Level 10.00 dBm  Offset 15.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf=26
-10 dBém et
-20 dBm —]
-30 dBm — =
-40 dBm
-50 dBm
o I M
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.56 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -119,820 MHz 1.000 MHz 6.90292 GHz -59.34 dBm -55.77 dB -15.77 dB
-119,820 MHz -79.880 MHz 1.000 MHz 6.90548 GHz -59.33 dBm -55.77 dB -15.86 dB
-79.880 MHz 40,940 MHz 1.000 MHz 6.94546 GHz -57.35 dBm -53.79 dB -25.86 dB
40,940 MHz -39.940 MHz 1.000 MHz 6.98500 GHz -28.46 dBm -24.90 dB -23.70 dB
39.940 MHz 40.940 MHz 1,000 MHz 7.06500 GHz -28.56 dBm -25.00 dB -23.80 dB
40.940 MHz 79.880 MHz 1,000 MHz 7.10430 GHz -54.23 dBm -50.66 dB -22.78 dB
79.880 MHz 119.820 MHz 1,000 MHz 7.14444 GHz -60.13 dém -56.57 dB -16.68 dB
119.820 MHz 200.000 MHz 1,000 MHz 7.14548 GHz -59.99 dBm -56.43 dB -16.43 dB
I ) [T

1 3.JUL.2024

Sporton International Inc. (Kunshan) Page Number : A259 of A322
TEL : +86-512-57900158

FCC ID: 2AFZZPN8SEG



samran s, FCC RF Test Report Report No. : FR441610F

11BE160MIMO_Ant6_6025

Spectrum
Ref Level 10.00 dBm  Offset 15.36 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm — =
-
-40 dBm
-50 dBm
__h_‘____‘____,___‘.—"-’
&0 dBm
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.81 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,690 MHz 2,000 MHz 5.78107 GHz -53.14 dBm 51.34dB -11.34 dB
-242,690 MHz | -161,790 MHz 2,000 MHz 5.78235 GHz -53.21 dBm 51.41dp -11.41dB
-161.790 MHz -81.900 MHz 2,000 MHz 5.87662 GHz -43.05 dBm -41.25 dB -14.58 dB
-81.900 MHz -80.900 MHz 2,000 MHz 5.94314 GHz -38.20 dBm -36.39 dB -17.22 dB
980.900 MHz 81.900 MHz 2,000 MHz 6.10686 GHz -39.70 dBm -37.89dB -18.73 dB
81.900 MHz 161.790 MHz 2,000 MHz 6.17963 GHz -45.37 dBm -43.57 dB -16.20 dB
161.790 MHz 242,690 MHz 2,000 MHz 6.26757 GHz -55.55 dém 53.74 dB -13.76 dB
242,690 MHz 400.000 MHz 2,000 MHz 6.26981 GHz -55.57 dém -53.76 dB -13.76 dB

11BE160MIMO_Ant17_6025

Spectrum o
Ref Level 10.00 dBm  Offset 15.25 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
] |
-40 dBm
-50 dBm
____,_._'——/'—
BT
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.44 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,930 MHz 2,000 MHz 5.78187 GHz -56.80 dBm -53.36 dB -13.36 dB
242,930 MHz | -161,950 MHz 2,000 MHz 5.78219 GHz -56.82 dBm -53.38 dB -13.40 dB
-161.950 MHz -81.980 MHz 2,000 MHz 5.94298 GHz -42.84 dBm -39.40 dB -19.40 dB
-81.980 MHz -80.980 MHz 2,000 MHz 5.94306 GHz -41.77 dBm -38.34 dB -19.17 dB
980.980 MHz 81.980 MHz 2,000 MHz 6.10694 GHz -42.35 dBm -38.91dB -19.75 dB
81.980 MHz 161.950 MHz 2,000 MHz 6.17810 GHz -49.76 dBm -46.32 dB -19.20 dB
161.950 MHz 242,930 MHz 2,000 MHz 6.26765 GHz -57.47 dgm -54.03 dB -14.07 db
242,930 MHz 400.000 MHz 2,000 MHz 6.28813 GHz -57.33 dém -52.90 dB -13.90 dB
I ) [T
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Sporton International Inc. (Kunshan) Page Number : A260 of A322
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG



samran s, FCC RF Test Report Report No. : FR441610F

11BE160MIMO_Ant6_6185

Spectrum

Ref Level 10.00 dBm  Offset 15.70 d& Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
T
-60 dBm
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.08 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,720 MHz 2,000 MHz 5.94152 GHz -54.60 dBm 5252 dB -12.52 dB
242,720 MHz | 161,810 MHz 2,000 MHz 5.94240 GHz -54.37 dBm -52.29 dB -12.31dB
-161.810 MHz -81.910 MHz 2,000 MHz 6.02843 GHz -44.66 dBm -42.58 dB -15.10 dB
-81.910 MHz -80.910 MHz 2,000 MHz 6.10313 GHz -38.99 dBm -36.91 dB -17.74 dB
80.910 MHz 81.910 MHz 2,000 MHz 6.26687 GHz -41.67 dBm -39.59 dB -20.42 dB
81.910 MHz 161.810 MHz 2,000 MHz 6.34197 GHz -48.44 dBm -46.36 dB -18.84 db
161.810 MHz 242,720 MHz 2,000 MHz 6.42752 GHz -55.50 dém 53.42 dB -1345 dB
242,720 MHz 400.000 MHz 2,000 MHz 6.42840 GHz -55.56 dBm -52.48 dB -13.48 dB
I ) [T

1B:36:00

11BE160MIMO_Ant17_6185

Spectrum o
Ref Level 10.00 dBm  Offset 15.67 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
50 aBm—
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.70 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,360 MHz 2,000 MHz 5.94180 GHz -56.34 dBm -53.64 dB -13.64 dB
-242,360 MHz | 161,570 MHz 2,000 MHz 5.94284 GHz -56.37 dBm -53.67 dB -13.70 dB
-161.570 MHz -81.790 MHz 2,000 MHz 6.10317 GHz -40.09 dBm -37.40 dB -17.39 dB
-81.790 MHz -80.750 MHz 2,000 MHz 6.10325 GHz -38.79 dBm -36.00 dB -16.92 dB
80.790 MHz 81.790 MHz 2,000 MHz 6.26675 GHz -40.29 dBm -37.59dB -18.42 dB
81.790 MHz 161.570 MHz 2,000 MHz 6.26683 GHz -41.59 dBm -38.89dB -18.80 dB
161.570 MHz 242,360 MHz 2,000 MHz 6.42724 GHz -56.79 dgm -54.09 dB -14.11dB
242,360 MHz 400.000 MHz 2,000 MHz 6.42780 GHz -56.74 dgm -54.04 dB -14.04 dB
I ) [T

1 3.JUL.2024

Sporton International Inc. (Kunshan) Page Number : A261 of A322
TEL : +86-512-57900158
FCC ID: 2AFZZPNBSEG



samran s, FCC RF Test Report Report No. : FR441610F

11BE160MIMO_Ant6_6345

Spectrum

Ref Level 10.00 dBm  Offset 15.58 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
e
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.46 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,720 MHz 2,000 MHz 6.10016 GHz -55.25 dBm 52.79 dB -12.79.dB
242,720 MHz | 161,810 MHz 2,000 MHz 6.10432 GHz -55.19 dBm 52.73dB -13.04 dB
-161.810 MHz -81.910 MHz 2,000 MHz 6.18795 GHz -47.45 dBm -44.99 dB -17.47 dB
-81.910 MHz -80.910 MHz 2,000 MHz 6.26313 GHz -40.96 dBm -38.50 dB -19.33 dB
80.910 MHz 81.910 MHz 2,000 MHz 6.42687 GHz -41.86 dBm -39.40 dB -20.23 dB
81.910 MHz 161.810 MHz 2,000 MHz 6.49836 GHz -48.36 dBm -45.90 dB -18.75 dB
161.810 MHz 242,720 MHz 2,000 MHz 6.58768 GHz -56.04 dgm -53.56 dB -13.58 dB
242,720 MHz 400.000 MHz 2,000 MHz 6.50048 GHz -55.94 dgm -52.48 dB -13.48 dB

il J [T

11BE160MIMO_Ant17_6345

Spectrum o
Ref Level 10.00 dBm  Offset 15.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm
I
-30 dBm
-40 dBm
-50 dBm
Brm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.37 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -242,690 MHz 2,000 MHz 6.07931 GHz -56.45 dBm -54.08 dB -14.08 dB
-242,690 MHz | -161,790 MHz 2,000 MHz 6.10235 GHz -56.64 dBm -54.27 dB -14.28 dB
-161.790 MHz -81.900 MHz 2,000 MHz 6.18773 GHz -47.23 dBm -44.86 dB -17.32 dB
-81.900 MHz -80.900 MHz 2,000 MHz 6.26314 GHz -40.55 dBm -38.18 dB -19.01 dB
980.900 MHz 81.900 MHz 2,000 MHz 6.42686 GHz -40.23 dBm -37.86 dB -18.69 dB
81.900 MHz 161.790 MHz 2,000 MHz 6.42694 GHz -41.07 dBm -38.70 dB -18.70 dB
161.790 MHz 242,690 MHz 2,000 MHz 6.58685 GHz -57.50 dém 55.13 dB -15.26 dB
242,690 MHz 400.000 MHz 2,000 MHz 6.58860 GHz -57.48 dém -55.11 dB -15.11 dB
I ) W
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Sporton International Inc. (Kunshan) Page Number : A262 of A322
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Peak Power -3.09 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,400 MHz 2,000 MHz 6.26088 GHz -56.51 dBm 53.42 dB -13.42 dB
-242,400 MHz | -161,600 MHz 2,000 MHz 6.26280 GHz -56.58 dBm -53.49 dB -13.52 dB
-161.600 MHz -81.800 MHz 2,000 MHz 6.42316 GHz -40.03 dBm -36.94 dB -16.93 dB
-81.800 MHz -80.800 MHz 2,000 MHz 6.42324 GHz -39.08 dBm -35.90 dB -16.83 dB
980.800 MHz 81.800 MHz 2,000 MHz 6.58676 GHz -39.88 dBm -36.79 dB -17.62 db
81.800 MHz 161.600 MHz 2,000 MHz 6.58684 GHz -41.02 dBm -37.93dB -17.93 dB
161.600 MHz 242,400 MHz 2,000 MHz 6.74712 GHz -56.38 dém -53.29 dB -13.33 dB
242,400 MHz 400.000 MHz 2,000 MHz 6.75280 GHz -56.33 dBm -53.24 dB -13.24 dB
I ) [T
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Spectrum Emission Mask Standard: None
Peak Power -2.19 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -241,970 MHz 2,000 MHz 6.25019 GHz -56.39 dBm -54.20 dB -14.20 dB
-241.970 MHz | -161,310 MHz 2,000 MHz 6.26363 GHz -56.56 dBm -54.36 dB -14.45 dB
-161.310 MHz -81.660 MHz 2,000 MHz 6.42330 GHz -37.74 dBm -35.54 dB -15.54 dB
-81.660 MHz -80.660 MHz 2,000 MHz 6.42338 GHz -36.64 dBm -34.44 dB -15.28 dB
80.660 MHz 81.660 MHz 2,000 MHz 6.58662 GHz -38.27 dBm -36.07 dB -16.91 dB
81.660 MHz 161.310 MHz 2,000 MHz 6.58670 GHz -39.42 dBm -37.22dB -17.22 dB
161.310 MHz 241.970 MHz 2,000 MHz 6.74693 GHz -57.45 degm -55.26 dB -15.27 db
241.970 MHz 400.000 MHz 2,000 MHz 6.75341 GHz -57.35 dém -55.16 dB -15.16 dB
I ) [T
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Peak Power -3.15 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,840 MHz 2,000 MHz 6.41932 GHz -56.09 dBm -52.94 dB -12.94 dB
-242,840 MHz | -161,890 MHz 2,000 MHz 6.42300 GHz -56.05 dBm -52.90 dB -13.03 dB
-161.890 MHz -81.950 MHz 2,000 MHz 6.50859 GHz -49.65 dBm -46.50 dB -19.05 dB
-81.950 MHz -80.950 MHz 2,000 MHz 6.58309 GHz -42.66 dBm -39.51 dB -20.35 dB
80.950 MHz 81.950 MHz 2,000 MHz 6.74691 GHz -43.56 dBm -40.42 dB -21.25 dB
81.950 MHz 161.890 MHz 2,000 MHz 6.81853 GHz -48.29 dBm -45.24 dB -18.08 dB
161.890 MHz 242,840 MHz 2,000 MHz 6.90724 GHz -56.11 dém -52.96 dB -13.05 dB
242,840 MHz 400.000 MHz 2,000 MHz 6.91100 GHz -56.03 dém -52.88 dB -12.88 dB
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Peak Power -1.92 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -242,120 MHz 2,000 MHz 6.42252 GHz -56.39 dBm -54.47 dB -14.47 dB
242,120 MHz | 161,410 MHz 2,000 MHz 6.42292 GHz -56.31 dBm -54.39 dB -14.40 dB
-161.410 MHz -81.710 MHz 2,000 MHz 6.58325 GHz -39.92 dBm -38.00 dB -18.00 dB
-81.710 MHz -80.710 MHz 2,000 MHz 6.58333 GHz -38.53 dBm -36.61 dB -17.44 dB
80.710 MHz 81.710 MHz 2,000 MHz 6.74667 GHz -41.59 dBm -39.67 dB -20.50 dB
81.710 MHz 161.410 MHz 2,000 MHz 6.74675 GHz -42.87 dBm -40.95 dB -20.95 dB
161.410 MHz 242,120 MHz 2,000 MHz 6.90700 GHz -56.65 dém 54.73 dB -14.75 dB
242,120 MHz 400.000 MHz 2,000 MHz 6.93157 GHz -56.41 dBm -54.49 dB -14.49 dB
I ) [T
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Spectrum Emission Mask Standard: None
Peak Power -2.88 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -242,520 MHz 2,000 MHz 6.58156 GHz -53.81 dBm -50.93 dB -10.93 dB
242,520 MHz | -161,680 MHz 2,000 MHz 6.58676 GHz -52.94 dBm -50.05 dB -10.69 dB
-161.680 MHz -81.840 MHz 2,000 MHz 6.66528 GHz -47.61 dBm -44.73 dB -16.92 dB
-81.840 MHz -80.840 MHz 2,000 MHz 6.74320 GHz -39.26 dBm -36.37 d -17.21dB
80.840 MHz 81.840 MHz 2,000 MHz 6.90680 GHz -38.25 dBm -35.37 dB -16.20 dB
81.840 MHz 161.680 MHz 2,000 MHz 6.97312 GHz -41.99 dBm -39.11dB -12.47 db
161.680 MHz 242,520 MHz 2,000 MHz 7.06724 GHz -54.55 dgm -51.66 dB -11.71dB
242,520 MHz 400.000 MHz 2,000 MHz 7.06804 GHz -54.57 dgm -51.68 dB -11.68 dB
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Peak Power -2.46 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -242,520 MHz 2,000 MHz 6.58244 GHz -56.51 dBm -54.05 dB -14.05 dB
242,520 MHz | -161,680 MHz 2,000 MHz 6.58252 GHz -56.44 dBm -53.99 dB -13.99 dB
-161.680 MHz -81.840 MHz 2,000 MHz 6.66760 GHz -49.21 dBm -46.75 dB -19.18 dB
-81.840 MHz -80.840 MHz 2,000 MHz 6.74320 GHz -40.72 dBm -38.26 dB -19.10 dB
80.840 MHz 81.840 MHz 2,000 MHz 6.90680 GHz -41.45 dBm -38.99 dB -19.83 dB
81.840 MHz 161.680 MHz 2,000 MHz 6.96112 GHz -47.49 dBm -45.04 dB -19.60 dB
161.680 MHz 242,520 MHz 2,000 MHz 7.06748 GHz -56.61 dém 54.16 dB -14.16 dB
242,520 MHz 400.000 MHz 2,000 MHz 7.07036 GHz -56.45 dBm -52.99 dB -13.99 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -242,930 MHz 2,000 MHz 6.74123 GHz -54.99 dBm -52.36 dB -12.36 dB
242,930 MHz | -161,950 MHz 2,000 MHz 6.74275 GHz -55.09 dBm -52.46 dB -12.56 dB
-161.950 MHz -81.980 MHz 2,000 MHz 6.82965 GHz -47.26 dBm -44.63 dB -17.29 dB
-81.980 MHz -80.980 MHz 2,000 MHz 6.90306 GHz -42.07 dBm -39.44 dB -20.27 dB
980.980 MHz 81.980 MHz 2,000 MHz 7.06694 GHz -38.23 dBm -35.60 dB -16.43 dB
81.980 MHz 161.950 MHz 2,000 MHz 7.13979 GHz -42.27 dBm -39.64 dB -12.36 dB
161.950 MHz 242,930 MHz 2,000 MHz 7.15555 GHz -44.59 dgm -41.96 dB -12.68 db
242,930 MHz 400.000 MHz 2,000 MHz 7.22837 GHz -56.30 dBm -53.67 dB -13.67 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.33 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -242,570 MHz 2,000 MHz 6.73959 GHz -56.46 dBm -54.13 dB -14.13 dB
242,570 MHz | -161.710 MHz 2,000 MHz 6.74319 GHz -56.42 dBm -54.09 dB -14.20 dB
-161.710 MHz -81.860 MHz 2,000 MHz 6.90310 GHz -41.45 dBm -39.12 dB -19.12 dB
-81.860 MHz -80.860 MHz 2,000 MHz 6.90318 GHz -40.05 dBm -37.72dB -18.56 dB
980.860 MHz 81.860 MHz 2,000 MHz 7.06682 GHz -39.38 dBm -37.05dB -17.89 dB
81.860 MHz 161.710 MHz 2,000 MHz 7.14019 GHz -46.16 dBm -43.83dB -16.48 dB
161.710 MHz 242,570 MHz 2,000 MHz 7.22649 GHz -56.65 dBm -54.32 dB -14.48 db
242,570 MHz 400.000 MHz 2,000 MHz 7.22777 GHz -56.72 dBm -54.39 dB -14.39 dB
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Report No. : FR441610F

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit .

Mode | Antenna | FreaMHz) | o | ndex | aBmmvHz) | 2 | [dBmiMHZ] | [dBmiMHZ] | VEriCt
26Tone | RUO -3.59 -4.11 -7.70 <-1.00 PASS

Ant6 5955 52Tone | RU37 -4.53 -4.11 -8.64 <-1.00 PASS

106Tone | RU53 -4.48 -4.11 -8.59 <-1.00 PASS

26Tone | RUO -5.02 -4.11 -9.13 <-1.00 PASS

Ant17 5955 52Tone | RU37 -3.88 -4.11 -7.99 <-1.00 PASS

106Tone | RU53 -4.09 -4.11 -8.20 <-1.00 PASS

26Tone | RUO -1.24 -1.10 -2.34 <-1.00 PASS

total 5955 52Tone | RU37 -1.18 -1.10 -2.28 <-1.00 PASS

106Tone | RU53 -1.27 -1.10 -2.37 <-1.00 PASS

26Tone | RUO -3.27 -5.37 -8.64 <-1.00 PASS

Ant6 6435 52Tone | RU37 -3.43 -5.37 -8.80 <-1.00 PASS

106Tone | RU53 -3.54 -5.37 -8.91 <-1.00 PASS

26Tone | RUO -2.97 -5.37 -8.34 <-1.00 PASS

Ant17 6435 52Tone | RU37 -2.63 -5.37 -8.00 <-1.00 PASS

106Tone | RU53 -2.57 -5.37 -7.94 <-1.00 PASS

26Tone | RUO -0.11 -2.36 -2.47 <-1.00 PASS

total 6435 52Tone | RU37 0.00 -2.36 -2.36 <-1.00 PASS

11BE20 106Tone | RU53 -0.02 -2.36 -2.38 <-1.00 PASS
MIMO 26Tone | RUO -4.24 -3.39 -7.63 <-1.00 PASS
Ant6 6535 52Tone | RU37 -5.17 -3.39 -8.56 <-1.00 PASS

106Tone | RU53 -5.06 -3.39 -8.45 <-1.00 PASS

26Tone | RUO -4.86 -3.39 -8.25 <-1.00 PASS

Ant17 6535 52Tone | RU37 -4.15 -3.39 -7.54 <-1.00 PASS

106Tone | RU53 -4.15 -3.39 -7.54 <-1.00 PASS

26Tone | RUO -1.53 -0.38 -1.91 <-1.00 PASS

total 6535 52Tone | RU37 -1.62 -0.38 -2.00 <-1.00 PASS

106Tone | RU53 -1.57 -0.38 -1.95 <-1.00 PASS

26Tone | RU8 -3.51 -4.20 -7.71 <-1.00 PASS

Ant6 7095 52Tone | RU40 -4.92 -4.20 -9.12 <-1.00 PASS

106Tone | RU54 -4.57 -4.20 -8.77 <-1.00 PASS

26Tone | RUS8 -4.22 -4.20 -8.42 <-1.00 PASS

Ant17 7095 52Tone | RU40 -3.65 -4.20 -7.85 <-1.00 PASS

106Tone | RU54 -3.57 -4.20 -7.77 <-1.00 PASS

26Tone | RUS8 -0.84 -1.19 -2.03 <-1.00 PASS

total 7095 52Tone | RU40 -1.23 -1.19 -2.42 <-1.00 PASS

106Tone | RU54 -1.03 -1.19 -2.22 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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-19.780 MHz -10.890 MHz | 200.000 kHz 6.41566 GHz -63.13 dBm -53.02 dB -25.42 dB
-10.850 MHz -9.860 MHz | 200.000 kHz 6.42511 GHz -38.50 dBm -28.30 dB -28.20 dB
9.890 MHz 10.890 MHz = 200.000 kHz 6.44589 GHz -64.06 dBm -53.95dB -34.05 dB
10.890 MHz 19.780 MHz  200.000 kHz 6.45461 GHz -64.10 dBm -53.89dB -26.15 dB
19.780 MHz 29,670 MHz | 200.000 kHz 6.46452 GHz -64.20 dém -54.09 dB -14.28 dB
29.670 MHz 50,000 MHz |~ 200.000 kHz 6.47813 GHz -64.03 dém -53.92 dB -13.92 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.91 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29,580 MHz 200,000 kHz 6.40325 GHz -64.12 dBm -55.22 dB -15.22 dB
-29.580 MHz -19.720 MHz | 200,000 kHz 6.40545 GHz -64.51 dBm -55.61 dB -15.64 dB
-19.720 MHz -10.860 MHz 200,000 kHz 6.41536 GHz -64.29 dBm -55.39 dB -27.46 dB
-10.860 MHz -9.860 MHz | 200.000 kHz 6.42513 GHz -38.78 dBm -29.87 dB -29.57 dB
9.860 MHz 10.860 MHz  200.000 kHz 6.44586 GHz -64.94 dBm -56.04 dB -36.14 dB
10.860 MHz 19.720 MHz | 200.000 kHz 6.45455 GHz -64.23 dBm -55.42 dB -27.58 dB
19.720 MHz 29,580 MHz  200.000 kHz 6.46453 GHz -64.83 dém -55.92 dB -15.98 db
29.580 MHz 50,000 MHz |~ 200.000 kHz 6.46609 GHz -64.22 dém -55.31 dB -15.31 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.96 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29,580 MHz 200,000 kHz 6.40113 GHz -63.73 dBm -54.77 dB -14.77 dB
-29.580 MHz -19.720 MHz | 200,000 kHz 6.40544 GHz -64.40 dBm -55.44 dB -15.46 dB
-19.720 MHz -10.860 MHz 200,000 kHz 6.41545 GHz -64.14 dBm -55.18 dB -27.34 dB
-10.860 MHz -9.860 MHz | 200.000 kHz 6.42514 GHz -38.23 dBm -29.27 dB -29.17 dB
9.860 MHz 10.860 MHz  200.000 kHz 6.44583 GHz -64.11 dBm -55.14 dB -35.64 dB
10.860 MHz 19.720 MHz | 200.000 kHz 6.45461 GHz -64.18 dBm -55.22 dB -27.32 dB
19.720 MHz 29,580 MHz  200.000 kHz 6.46455 GHz -64.71 dém -55.74 dB -15.79 dB
29.580 MHz 50,000 MHz |~ 200.000 kHz 6.46860 GHz -63.99 dBm -55.03 dB -15.03 dB
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-80 dBm

CF 6.435 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -8.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29,580 MHz 200,000 kHz 6.40103 GHz -63.42 dBm -54.50 dB -14.50 dB
-29.580 MHz -19.720 MHz | 200,000 kHz 6.40557 GHz -63.97 dBm -55.05 dB -15.23 dB
-19.720 MHz -10.860 MHz 200,000 kHz 6.41559 GHz -63.14 dBm 54.21 dB -26.49 dB
-10.860 MHz -9.860 MHz | 200.000 kHz 6.42513 GHz -35.06 dBm -26.13 dB -25.83 dB
9.860 MHz 10.860 MHz  200.000 kHz 6.44583 GHz -63.64 dBm -54.72 dB -35.22 dB
10.860 MHz 19.720 MHz | 200.000 kHz 6.45460 GHz -63.98 dBm -55.05dB -27.17 dB
19.720 MHz 29,580 MHz  200.000 kHz 6.46457 GHz -64.36 dBm -55.43 dB -1545 dB
29.580 MHz 50,000 MHz |~ 200.000 kHz 6.48023 GHz -63.76 dBm -54.84 dB -14.84 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.630 MHz 200,000 kHz 6.49240 GHz -64.10 dBm -53.37 dB -13.37 dB
-29.630 MHz -19.750 MHz | 200.000 kHz 6.50551 GHz -64.66 dBm -53.93 dB -14.09 dB
-19.750 MHz -10.880 MHz | 200.000 kHz 6.51528 GHz -64.54 dBm -53.81dB -25.84 dB
-10.880 MHz -9.880 MHz | 200.000 kHz 6.52511 GHz -40.83 dBm -30.10 dB -29.80 dB
9.880 MHz 10.880 MHz  200.000 kHz 6.54588 GHz -64.92 dBm -54.18 dB -34.28 dB
10.880 MHz 19.750 MHz | 200.000 kHz 6.55461 GHz -64.35 dBm -53.62dB -25.75 dB
19.750 MHz 29,630 MHz = 200.000 kHz 6.56445 GHz -63.94 dém 53.21 dB -13.44 dB
29.630 MHz 50,000 MHz |~ 200.000 kHz 6.57732 GHz -63.74 dBm -52.01 dB -13.01 dB
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Spectrum Emission Mask Standard: None

Peak Power -11.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.630 MHz 200,000 kHz 6.49430 GHz -63.96 dBm -52.54 dB -12.54 dB
-29.630 MHz -19.750 MHz | 200.000 kHz 6.50544 GHz -64.58 dBm -53.16 dB -13.24 dB
-19.750 MHz -10.880 MHz | 200.000 kHz 6.51544 GHz -64.49 dBm -53.07 dB -25.24 dB
-10.880 MHz -9.880 MHz | 200.000 kHz 6.52507 GHz -42.85 dBm -31.43 dB -30.33 dB
9.880 MHz 10.880 MHz  200.000 kHz 6.54587 GHz -64.61 dBm -53.19dB -33.49 dB
10.880 MHz 19.750 MHz | 200.000 kHz 6.55465 GHz -64.20 dBm -52.78 dB -24.88 dB
19.750 MHz 29,630 MHz = 200.000 kHz 6.56444 GHz -64.30 dBm -52.89 dB -13.12 dB
29.630 MHz 50,000 MHz |~ 200.000 kHz 6.57307 GHz -63.72 dém -52.30 dB -12.30 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.630 MHz 200,000 kHz 6.50235 GHz -63.96 dBm -52.47 dB -12.47 dB
-29.630 MHz -19.750 MHz | 200.000 kHz 6.50537 GHz -64.40 dBm -52.92 dB -12.92 dB
-19.750 MHz -10.880 MHz | 200.000 kHz 6.51551 GHz -64.01 dBm -52.53 dB -24.76 dB
-10.880 MHz -9.880 MHz | 200.000 kHz 6.52510 GHz -40.14 dBm -28.65 dB -28.15 dB
9.880 MHz 10.880 MHz  200.000 kHz 6.54588 GHz -64.35 dBm -52.86 dB -32.96 dB
10.880 MHz 19.750 MHz | 200.000 kHz 6.55450 GHz -64.11 dBm -52.63dB -24.85 dB
19.750 MHz 29,630 MHz = 200.000 kHz 6.56457 GHz -64.07 dém -52.59 dB -12.65 dB
29.630 MHz 50,000 MHz |~ 200.000 kHz 6.57165 GHz -63.58 dBm -52.10 dB -12.10 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.670 MHz 200,000 kHz 6.50330 GHz -64.25 dBm -52.58 dB -12.58 dB
-29.670 MHz -19.780 MHz | 200,000 kHz 6.50539 GHz -64.94 dBm -53.28 dB -13.34 dB
-19.780 MHz -10.890 MHz | 200.000 kHz 6.51527 GHz -64.71 dBm -53.05 dB -25.00 dB
-10.850 MHz -9.860 MHz | 200.000 kHz 6.52510 GHz -41.29 dBm -29.62 dB -29.32 dB
9.890 MHz 10.890 MHz = 200.000 kHz 6.54589 GHz -64.60 dBm -52.93dB -33.03 dB
10.890 MHz 19.780 MHz  200.000 kHz 6.55474 GHz -64.58 dBm -52.91 dB -24.94 dB
19.780 MHz 29,670 MHz | 200.000 kHz 6.56460 GHz -64.44 dgm 52.77 dB -12.87 db
29.670 MHz 50,000 MHz |~ 200.000 kHz 6.57022 GHz -63.98 dBm -52.32 dB -12.32 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.670 MHz 200,000 kHz 6.50063 GHz -64.14 dBm -53.15dB -13.15dB
-29.670 MHz -19.780 MHz | 200,000 kHz 6.50543 GHz -64.73 dBm -53.73 dB -13.84 dB
-19.780 MHz -10.890 MHz | 200.000 kHz 6.51546 GHz -64.58 dBm -53.58 dB -25.80 dB
-10.850 MHz -9.860 MHz | 200.000 kHz 6.52511 GHz -41.16 dBm -30.16 dB -30.06 dB
9.890 MHz 10.890 MHz = 200.000 kHz 6.54589 GHz -64.83 dBm -53.83dB -33.93 dB
10.890 MHz 19.780 MHz  200.000 kHz 6.55477 GHz -64.22 dBm -53.22dB -25.23 dB
19.780 MHz 29,670 MHz | 200.000 kHz 6.56461 GHz -63.95 dém -52.95 dB -13.01 dB
29.670 MHz 50,000 MHz |~ 200.000 kHz 6.58478 GHz -63.81 dBm -52.81 dB -12.81 dB
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Spectrum Emission Mask Standard: None

Peak Power -10.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.670 MHz 200,000 kHz 6.49711 GHz -63.75 dBm -52.98 dB -12.98 dB
-29.670 MHz -19.780 MHz | 200,000 kHz 6.50565 GHz -64.09 dBm -53.32dB -13.71dB
-19.780 MHz -10.890 MHz | 200.000 kHz 6.51539 GHz -63.96 dBm -53.19 dB -25.33 dB
-10.850 MHz -9.860 MHz | 200.000 kHz 6.52510 GHz -39.24 dBm -28.47 dB -28.17 dB
9.890 MHz 10.890 MHz = 200.000 kHz 6.54589 GHz -64.39 dBm -53.62dB -33.72 dB
10.890 MHz 19.780 MHz  200.000 kHz 6.55456 GHz -64.06 dBm -53.29dB -25.49 dB
19.780 MHz 29,670 MHz | 200.000 kHz 6.56460 GHz -64.22 dém -53.45 dB -13.54 dB
29.670 MHz 50,000 MHz |~ 200.000 kHz 6.58410 GHz -63.51 dBm -52.74 dB -12.74 dB
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Spectrum Emission Mask
Peak Power -10.59 dBm
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Standard: None
RBW 200.000 kHz

Range Up RBW Frequency | Power Abs | PowerRel | Alimit |

-50.000 MHz -29.490 MHz 200,000 kHz 7.05122 GHz -65.21 dBm -54.63 dB -14.63 dB
29,490 MHz -19.660 MHz | 200.000 kHz 7.06556 GHz -65.81 dBm -55.22 dB -15.28 dB
-19.660 MHz -10.830 MHz | 200.000 kHz 7.07573 GHz -65.50 dBm -54.91 dB -27.26 dB
-10.830 MHz -9.830 MHz | 200.000 kHz 7.08418 GHz -66.12 dBm -55.53 dB -35.63 dB

9.830 MHz 10.830 MHz |~ 200.000 kHz 7.10484 GHz -39.04 dBm -28.45dB -28.35 dB
10.830 MHz 19.660 MHz  200.000 kHz 7.11449 GHz -65.79 dBm -55.20 dB -27.35 dB
19.660 MHz 29,490 MHz | 200.000 kHz 7.12449 GHz -66.09 dém -55.50 dB -1551 dB
29,490 MHz 50,000 MHz |~ 200.000 kHz 7.12457 GHz -65.64 dBm -55.05 dB -15.05 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.24 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.490 MHz 200,000 kHz 7.04501 GHz -65.04 dBm -52.80 dB -12.80 dB
29,490 MHz -19.660 MHz | 200.000 kHz 7.06560 GHz -65.38 dBm -53.13 dB -13.24 dB
-19.660 MHz -10.830 MHz | 200.000 kHz 7.07538 GHz -65.63 dBm -53.39 dB -25.42 dB
-10.830 MHz -9.830 MHz | 200.000 kHz 7.08418 GHz -65.99 dBm 53.74 dB -33.84 dB
9.830 MHz 10.830 MHz |~ 200.000 kHz 7.1048S GHz -40.89 dBm -28.65dB -28.35 dB
10.830 MHz 19.660 MHz  200.000 kHz 7.11449 GHz -65.54 dBm -53.30dB -25.46 dB
19.660 MHz 29,490 MHz | 200.000 kHz 7.12441 GHz -65.77 dém 52.53dB -13.62 dB
29,490 MHz 50,000 MHz |~ 200.000 kHz 7.13525 GHz -65.65 dBm -52.40 dB -13.40 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.490 MHz 200,000 kHz 7.06249 GHz -64.81 dBm -53.17 dB -13.17 dB
29,490 MHz -19.660 MHz | 200.000 kHz 7.06588 GHz -65.18 dBm -53.54 dB -13.99 dB
-19.660 MHz -10.830 MHz | 200.000 kHz 7.07536 GHz -65.27 dBm -53.63 dB -25.64 dB
-10.830 MHz -9.830 MHz | 200.000 kHz 7.08419 GHz -65.54 dBm -53.91 dB -34.21dB
9.830 MHz 10.830 MHz |~ 200.000 kHz 7.1048S GHz -36.94 dBm -25.31dB -25.01 dB
10.830 MHz 19.660 MHz  200.000 kHz 7.11410 GHz -64.71 dBm -53.07 dB -25.58 dB
19.660 MHz 29,490 MHz | 200.000 kHz 7.12449 GHz -65.76 dém 54.12 dB -14.13 dB
29,490 MHz 50,000 MHz |~ 200.000 kHz 7.12737 GHz -65.51 dBm -52.87 dB -13.87 dB
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Spectrum Emission Mask Standard: None

Peak Power -10.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29,580 MHz 200,000 kHz 7.05741 GHz -65.37 dBm -54.82 dB -14.82 dB
-29.580 MHz -19.720 MHz | 200,000 kHz 7.06571 GHz -65.62 dBm -55.07 dB -15.42 dB
-19.720 MHz -10.860 MHz 200,000 kHz 7.07540 GHz -65.87 dBm -55.32dB -27.43 dB
-10.860 MHz -9.860 MHz | 200.000 kHz 7.08415 GHz -66.18 dBm -55.64 dB -35.94 dB
9.860 MHz 10.860 MHz  200.000 kHz 7.10487 GHz -40.81 dBm -30.27 dB -30.17 dB
10.860 MHz 19.720 MHz | 200.000 kHz 7.11463 GHz -65.68 dBm -55.13dB -27.22 dB
19.720 MHz 29,580 MHz  200.000 kHz 7.12450 GHz -66.03 dém -55.49 dB -15.50 dB
29.580 MHz 50,000 MHz |~ 200.000 kHz 7.12689 GHz -65.84 dBm -55.20 dB -15.29 dB
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